

QC - Concrete Cube Testing Report.															
Company:		MPL													
Project:		MayflowerPlatinum													
Report for Month:		Oct & Nov-2020													
Prepared By:		QC Team													
Date:		09-12-2020													
S. No.	Date of casting	Site Mix or RMC	Specified Grade of Concrete	Supplier / Contractor	D. C. No	Block No. / Bungalow No.	Used for Slab / Columns	Slab No. or Column No.	Date of Testing	No. of days	Specified Strength	Tested Strength Kilo-newtons	Tested Strength in N per sq. mm	Avg. of three tests	Remarks
15188	17-10-2020	RMC	M25	Cemex Infra		B(2-4),C(5,6)	Slab	6	24-10-20	7	17.5	405.0	18.0	18.2	
											17.5	410.0	18.2		
											17.5	415.0	18.4		
15188	17-10-2020	RMC	M25	Cemex Infra		B(2-4),C(5,6)	Slab	6	13-11-20	27	25.0	590.0	26.2	26.1	
											25.0	590.0	26.2		
											25.0	585.0	26.0		
15189	22-10-2020	RMC	M25	Cemex Infra		C(1-4)	Slab	6	29-10-20	7	17.5	400.0	17.8	17.9	
											17.5	400.0	17.8		
											17.5	405.0	18.0		
15189	22-10-2020	RMC	M25	Cemex Infra		C(1-4)	Slab	6	19-11-20	28	25.0	575.0	25.6	25.7	
											25.0	580.0	25.8		
											25.0	580.0	25.8		
15190	22-10-2020	RMC	M25	Cemex Infra		C(Driveway)	Slab	2	29-10-20	7	17.5	405.0	18.0	17.9	
											17.5	400.0	17.8		
											17.5	400.0	17.8		
15190	22-10-2020	RMC	M25	Cemex Infra		C(Driveway)	Slab	2	19-11-20	28	25.0	575.0	25.6	25.5	
											25.0	575.0	25.6		
											25.0	570.0	25.3		
15191	30-10-2020	Site Mix	M30	Tirupathi		B&C	Col	7	7-11-20	8	21.5	485.0	21.6	21.7	
											21.5	495.0	22.0		
											21.5	485.0	21.6		
15191	30-10-2020	Site Mix	M30	Tirupathi		B&C	Col	7	28-11-20	29	30.0	685.0	30.4	30.6	
											30.0	695.0	30.9		
											30.0	685.0	30.4		
15192	05-11-2020	RMC	M25	Cemex Infra		A-(804 to 806)	Slab	12	29-10-20	(7)	17.5	410.0	18.2	17.8	
											17.5	395.0	17.6		
											17.5	395.0	17.6		
15192	05-11-2020	RMC	M25	Cemex Infra		A-(804 to 806)	Slab	12	5-12-20	30	25.0	585.0	26.0	25.9	
											25.0	585.0	26.0		
											25.0	580.0	25.8		